
 

 

 

ORDER No. R2-2019-0003 
NPDES No. CA0038539 

 
The following Dischargers are subject to waste discharge requirements (WDRs) set forth in this Order: 

Table 1. Discharger Information 
WDID 2 071037001 

Dischargers West County Agency West County Wastewater 
District  

City of Richmond and 
Richmond Municipal 
Sewer District  

Facility Names West County Agency 
Common Outfall 

West County Wastewater 
District Treatment Plant 
and its Wastewater 
Collection System  

Richmond Municipal 
Sewer District Water 
Pollution Control Plant 
and its Wastewater 
Collection System  

Treatment Plant 
Addresses 

2910 Hilltop Drive  
Richmond, CA 94806 
Contra Costa County  

2377 Garden Tract Road  
[...]
B. Technology-Based Effluent Limitations ...................................................................................15 

1. Scope and Authority ............................................................................................................15 
2. Effluent Limitations ............................................................................................................16 

C. Water Quality-Based Effluent Limitations (WQBELs) ............................................................16 
1. Scope and Authority ............................................................................................................16 
2. Beneficial Uses and Water Quality Criteria and Objectives ...............................................17 
3. Need for Water Quality-Based Effluent Limitations (Reasonable Potential Analysis) ......21 
4. Effluent Limitations ............................................................................................................26 

D. Discharge Requirement Considerations ....................................................................................30 
V. Rationale for Receiving Water Limitations ......................................................................................31 
VI. Rationale for Provisions ....................................................................................................................32 

A. Standard Provisions ...................................................................................................................32 
B. Monitoring and Reporting .........................................................................................................32 
C. Special Provisions .....................................................................................................................32 

1. Reopener Provisions ............................................................................................................32 
2. Effluent Characterization Study and Report .......................................................................32 
3. Pollutant Minimization Program .........................................................................................33 
4. Special Provisions for Publicly-Owned Treatment Works (POTWs) .................................33 

VII. Rationale for Monitoring and Reporting Program (MRP) .................................................................35 
VIII. Public Participation ...........................................................................................................................38 
 
  



West County Agency  Order No. R2-2019-0003 
West County Agency Common Outfall NPDES No. CA0038539 
 

 
Attachment F – Fact Sheet         F-2 

Tables 

Table F-1. Facility Information................................................................................................................... 3 
Table F-2. Performance Summary .............................................................................................................. 6 
Table F-3. Violation History ....................................................................................................................... 8 
Table F-4. Collection System and Category 1 SSO Rates (SSO/100 miles) ............................................ 10 
Table F-5. Historical Blending Summary ................................................................................................. 10 
Table F-6. Beneficial Uses ........................................................................................................................ 12 
Table F-7. Secondary Treatment Standards .............................................................................................. 16 
Table F-8. Site-Specific Translators ......................................................................................................... 21 
Table F-9. Reasonable Potential Analysis ................................................................................................ 22 
Table F-10. WQBEL Calculations ............................................................................................................ 28 
Table F-11. Monitoring Requirements Summary ..................................................................................... 37 



West County Agency  Order No. R2-2019-0003 
West County Agency Common Outfall NPDES No. CA0038539 
 

 
Attachment F – Fact Sheet         F-3 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of the Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 
Table F-1. Facility Information 

WDID 2 071037001  

Dischargers West County Agency West County Wastewater 
District 

City of Richmond and 
Richmond Municipal Sewer 
District No. 1 

Facility Names West County Agency 
Common Outfall 

West County Wastewater 
District Treatment Plant and its 
Wastewater Collection System 

Richmond Municipal Sewer 
District Water Pollution 
Control Plant and its 
Wastewater Collection System 

Treatment Plant Addresses 
2910 Hilltop Drive 
Richmond, CA 94806 
Contra Costa County 

2377 Garden Tract Road 
Richmond, CA 94801 
Contra Costa County 

601 Canal Boulevard 
Richmond, CA 94804 
Contra Costa County 

CIWQS Place Numbers 215234 272082 252657 

Treatment Plant Contact, 
Title, Phone 

Lisa Malek-Zadeh 
Interim General Manager 
(510) 222-6700 

Lisa Malek-Zadeh 
Interim General Manager 
(510) 222-6700 

Aaron Winer 
Project Manager  
(510) 412-2001 

Person Authorized to Sign 
and Submit Reports Same as treatment plant contacts 

Mailing Addresses 
2910 Hilltop Drive 
Richmond, CA 94806 
Contra Costa County 

2377 Garden Tract Road 
Richmond, CA 94801 
Contra Costa County 

601 Canal Boulevard 
Richmond, CA 94804 
Contra Costa County 

Billing Addresses Same as mailing addresses  
Facility Type Publicly-owned treatment works (POTW) 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes 
Reclamation Requirements Not Applicable 
Mercury and PCBs 
Requirements NPDES Permit No. CA0038849 

Nutrients Requirements NPDES Permit No. CA0038873  
Facility Permitted Flows -- 12.5 MGD 16 MGD 

Facility Design Flows 28.5 MGD 12.5 MGD dry weather capacity 
21 MGD wet weather capacity 

16 MGD dry weather capacity 
20 MGD wet weather capacity 

Watershed San Francisco Bay 
Receiving Water Central San Francisco Bay 
Receiving Water Type Estuarine  



West County Agency  Order No. R2-2019-0003 
West County Agency Common Outfall NPDES No. CA0038539 
 

 
Attachment F – Fact Sheet         F-4 

Service Area -- 

Parts of City of Pinole, City 
of Richmond, City of San 
Pablo, and adjacent 
unincorporated areas of 
Contra Costa County 

Incorporated area of Richmond 

Service Area Population  170,000 100,000 70,000 

A. The West County Agency is a Joint Powers Authority whose members are the West County 
Wastewater District, the City of Richmond, and the Richmond Municipal Sewer District No. 1. The 
West County Wastewater District owns and operates the West County Wastewater District 
Treatment Plant (West County Plant) and its associated sanitary sewer collection system. The City 
of Richmond and the Richmond Municipal Sewer District No. 1 own the Richmond Municipal 
Sewer District Water Pollution Control Plant (Richmond Plant) and its associated sanitary sewer 
collection system. Together, the West County Agency, the West County Wastewater District, the 
City of Richmond, and the Richmond Municipal Sewer District are referred to as the Dischargers. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the 
Dischargers herein.  

 
B. The Dischargers are regulated pursuant to NPDES Permit No. CA0038539. The Dischargers were 

previously subject to Order No. R2-2013-0016 (previous order). The Dischargers filed a Report of 
Waste Discharge and submitted an application for reissuance of their Waste Discharge 
Requirements (WDRs) and NPDES permit on December 28, 2017. 

 The Dischargers are authorized to discharge subject to WDRs in this Order at the discharge location 
described in Table 2 of this Order. Regulations at 40 C.F.R. section 122.46 limit the duration of 
NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this Order limits 
the effective period for the discharge authorization. Pursuant to California Code of Regulations, title 
23, section 2235.4, the terms and conditions of an expired permit are automatically continued 
pending reissuance of the permit if the Dischargers comply with all federal NPDES regulations for 
continuation of expired permits. 

C. Order No. R2-2016-0008 amended the previous order to provide for an alternate monitoring 
program and remains in effect with this Order. The discharge is also regulated under NPDES Permit 
Nos. CA0038849 and CA0038873, which establish requirements on mercury, polychlorinated 
biphenyls (PCBs), and nutrients from wastewater discharges to San Francisco Bay. This Order does 
not affect those permits. 

D. When applicable, State law requires dischargers to file a petition with the State Water Resources 
Control Board (State Water Board), Division of Water Rights, and receive approval for any 
change in the point of discharge, place of use, or purpose of use of treated wastewater that 
decreases the flow in any portion of a watercourse. The State Water Board retains separate 
jurisdictional authority to enforce such requirements under Water Code section 1211. This is not 
an NPDES permit requirement.  



West County Agency  Order No. R2-2019-0003 
West County Agency Common Outfall NPDES No. CA0038539 
 

 
Attachment F – Fact Sheet         F-5 

II. FACILITY DESCRIPTION 

A. Wastewater and Biosolids Treatment 

1. Location and Service Area. This Order regulates two separate wastewater treatment plants 
that combine their treated wastewater prior to discharge through a common outfall. The 
locations of the two treatment plants and the common outfall are shown in Attachment B.  

The West County Plant serves about 100,000 people in the communities of San Pablo, Tara 
Hills, Rollingwood, Bayview, El Sobrante, portions of Pinole, parts of northern Richmond, 
and some unincorporated portions of Contra Costa County. It has a design capacity of 
12.5 MGD for dry weather and a hydraulic capacity of 21 MGD for wet weather. The 
average dry weather daily flow in August 2017 was about 8.3 MGD. 

The Richmond Plant serves most of the City of Richmond, or about 70,000 people. It has a 
design capacity of 16 MGD for dry weather and a hydraulic capacity of 20 MGD for wet 
weather. The average dry weather daily flow in August 2017 was about 5.1 MGD. The City 
of Richmond handles administrative and source control responsibilities for the Richmond 
Plant, and contracts with Veolia North America to provide the operations and maintenance of 
the Richmond Plant and its sewer collection system. 

2. Wastewater Treatment  

Attachment C contains flow diagrams for the Richmond Plant and the West County Plant. 

a. West County Wastewater District Water Pollution Control Plant. The wastewater 
treatment processes at the West County Plant consist of flow equalization basins, bar 
screens, a grit removal chamber, primary clarifiers, aeration basins with anaerobic 
chambers (for nutrient removal using a Modified Ludzack-Ettinger [MLE] biological 
nutrient removal [BNR] process), secondary clarifiers, and a chlorine contact chamber.  

Treated wastewater from the West County Plant is sent to the Richmond Advanced 
Recycled Expansion (RARE) facility and the North Richmond Water Reclamation Plant 
for recycling at the Chevron refinery, or is pumped to the Richmond Plant where it is 
combined with Richmond Plant effluent, dechlorinated, and then discharged through 
West County Agency’s deep-water outfall into Central San Francisco Bay. 

b. Richmond Municipal Sewer District Water Pollution Control Plant. The wastewater 
treatment processes at the Richmond Plant consist of bar screens, primary sedimentation 
basins, activated sludge basins, secondary clarifiers, and chlorine contact basins for 
disinfection. The Richmond Plant Critical Improvements Project will include a new 
headworks consisting of finer bar screens and grit removal, an aeration upgrade 
(replacing the mechanical surface aerators with a more efficient diffused aeration 
system), and replacement of the secondary clarifier mechanisms to improve performance. 

3. Collection System. The West County Wastewater District and the City of Richmond 
independently own and operate their treatment plants and the sanitary sewer collection 
systems within their separate service areas. The West County Wastewater District has about 
249 miles of gravity sewer and 11 miles of force main with 17 pump stations. The City of 



West County Agency  Order No. R2-2019-0003 
West County Agency Common Outfall NPDES No. CA0038539 
 

 
Attachment F – Fact Sheet         F-6 

Richmond has about 179 miles of gravity sewer and 4.1 miles of force main with 13 pump 
stations. Both collection systems are separately covered by the statewide General Waste 
Discharge Requirements for Sanitary Sewer Systems (Order No. 2006-0003-DWQ). 

 
4. Sludge and Biosolids Management. Secondary-activated sludge removed from the Richmond 

Plant is thickened by dissolved air flotation, combined with primary sludge, and then 
anaerobically digested. The digested sludge is pumped via force main to the West County Plant 
for drying and disposal. At the West County Plant, primary clarifier sludge is combined with 
thickened secondary clarifier sludge that has been thickened using dissolved air flotation. All 
supernatant is returned at controlled volumes to the West County Plant. The sludge is 
anaerobically digested and sent to lagoons for storage and solar drying in drying beds. Dried 
biosolids are hauled offsite by truck for disposal at a municipal landfill (e.g., Keller Canyon 
Landfill or Vasco Road Landfill). 

5. Stormwater Management. The Dischargers are not required to be covered under the State 
Water Board’s statewide NPDES permit for stormwater discharges associated with industrial 
activities (NPDES General Permit CAS000001) because all stormwater at the individual plants 
and pump stations is collected and directed to the plant headworks for treatment. 

6. Recycled Water. The West County Wastewater District recycles about 6.0 MGD of treated 
wastewater from the West County Plant by sending it to the East Bay Municipal Utility District 
for treatment and use at the Chevron refinery.  

B. Discharge Point and Receiving Waters 

Treated wastewater from the West County Plant and the Richmond Plant is combined, 
dechlorinated, and discharged through Discharge Point No. 001. Located about 8,200 feet offshore 
in Central San Francisco Bay at a depth varying from 24 to 32 feet below mean sea level, the outfall 
meets Basin Plan section 4.6.1 requirements to be considered a deepwater discharge. The outfall is 
equipped with a multi-port diffuser consisting of a 6-foot diameter, 1,112-foot long reinforced 
concrete pipe embedded into the channel bottom and aligned in an east-west orientation. The 
diffuser has 140 ports spaced 8-feet apart discharging horizontally in alternating directions. The first 
port of the diffuser is 8,166 feet from shore.  

C. Previous Requirements and Monitoring Data  

1. Conventional and Non-Conventional Pollutants. The table below presents the effluent 
limitations of the previous order and representative monitoring data from the previous order 